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BEZPECNOSTNI SYMBOLY @ SAFETY SIGNS

VYZNAM BEZPECNOSTNICH SYM- DEFINITION OF SYMBOLS
BoLO

CZ POZOR! Dbejte bezpecnostnich symbold! NedodrZovani predpist a pokynd
mazZe vést k téZkym poranénim osob nebo dokonce smrtelnym urazim.

EN ATTENTION! Ignoring the safety signs and warnings applied on the ma-
chine as well as ignoring the security and operating instructions can cause
serious injuries and even lead to death.

CZ PRECTETE SI NAVOD! prectéte si #3dné ndvod na obsluhu a ddrbu
|I.l| Vaseho stroje a dobre se seznamte s oviladacimi prvky stroje, aby byl tento
radné obsluhovan a predeslo se skodam na stroji a zranénim osob.

EN READ THE MANUAL! Read the user and maintenance manual carefully
and get familiar with the controls n order to use the machine correctly and
to avoid injuries and machine defects.

y _‘\ CZ OCHRANNE PROSTREDKY! Pouzivni ochrany sluchu, ochrannych
| | bryli a bezpecné obuvi je povinné.

\_/ EN PROTECTIVE CLOTHING! The operator is obligated to wear proper
@ ear protection, safety goggles and safety shoes

CZ CE-SHODNE - Tento vyrobek odpovida smérnicim EU.
EN EC-CONFORM - This product complies with the EC-directives.
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3 PREDMLUVA
Vazeny zakazniku!

Tento navod k pouziti obsahuje dilezité informace a pokyny k uvedeni do provozu a pouZivani
pasové pily HBS 470PROFI.

Oznaceni stroje HBS470PROFI (viz prvni stranu) v tomto navodu je nahrazeno slovem "stroj".

Navod k pouziti je nedilnou soucasti stroje a nesmi od néj byt odstranén. Pokud stroj
gﬂ predavate nékomu tfetimu, navod vzdy prilozZte!

Dodrzujte bezpecnostni pokyny!
Pfed uvedenim stroje do provozu si pozorné prectéte navod. Usnadnite tim pouzivani stroje a
vyhnete se omylum a Skodam.

Dodrzujte bezpednostni pokyny a varovani. Jejich nedodrzeni mlze vest ke zranéni.

Vlivem stalého zlepSovani naseho vyrobku se mohou vyobrazeni a obsah navodu lehce odliSovat
od skutecnosti. Pokud narazite na chybu, uvédomte nas o ni.

Technické zmény vyhrazeny!

Pii prevzeti si zkontrolujte Gplnost a bezvadnost dodavky. Piipadné nedostatky vyznac-
te dopravci na prepravnim dokladu!

Poskozeni dodavky nahlaste do 24 hodin po obdrzeni.
Za neohlasené poskozeni pFi transportu neprebira firma Holzmann Zadnou zaruku.

Autorské pravo
© 2014

Tato dokumentace je chranéna autorskym pravem. VSechna prava vyhrazena! Obzvlasté kopiro-
vani, pretisk, preklady nebo pouZiti fotografii a vyobrazeni budou trestné stihany - soudni misto
je Rohrbach, Rakousko.

Adresa zakaznického servisu

HOLZMANN MASCHINEN GmbH

A-4170 Haslach, Marktplatz 4
Tel +43 7289 71562 -0
Fax +43 7289 71562 - 4

info@holzmann-maschinen.at
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4 TECHNIKA

4.1 Prehled casti stroje a ovladacich prvki

I. Transportni oko
II. Okénko napnuti pasu
III. Kolo napinani pasu
IV. Hlavni vypinac
V. Podélné pravitko
VI. Nastaveni napinaciho kola
VII. Vedeni pilového pasu
VIII. Nastavovaci kolo vedeni pasu
IX. Okénko obehu pilového pasu

Rychlonastaveni pro vyménu pasu
Zajistovaci Sroub vedeni pasu

2x odsavaci hrdlo

Motor

Nastaveni stolu

Kolo nastaveni pilového pasu

ounhwne

4.2 Technicka data

Vylozeni / max. Sitka fezu 465 mm

Prlimér ob&znych kol
Odsavaci hrdlo
Hmotnost netto ca. 162 kg

Rozméry baleni 2000x800x490
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5 BEZPECNOST
5.1 Udel pouziti stroje

Stroj smi byt pouzivan pouze bezvadném technickém stavu, pfi védomi vSech technickych a bez-
pecnostnich podminek! Zavady, které mohou pfimo ovlivnit bezpec¢nost provozu ihned odstrarite!
Je obecné zakazano upravovat bezpecnostni prvky stroje nebo je vyrazovat z ¢innosti!

Pasova pila je uréena vyhradné k Fezani direvénych, plastovych a nekovovych materidld v rozsa-
hu, ktery neprekracuje technické parametry stroje.

Nasledujici pokyny jsou bezpecnostni pravidla, kterd musi byt obsluhou dodrzovana.

PFed pouzitim stroje si tyto pokyny pozorné proctéte. Po precteni tyto pokyny peclivé ulozte.

V pfipadé pozaru, zranéni nebo Urazu , tyto pravidla bezpodminecné dodrzujte.

5.2 Nedovolené pouziti

Provoz stroje mimo hranice, uvedené v tomto navodu neni dovolen.

Provoz stroje bez zabudovanych bezpe&nostnich prvki{ je zakazan;

DemontaZ nebo vyFfazeni bezpe&nostnich prvkd z &innosti je zakazano.

Svévolné zmény v konstrukci stroje jsou zakazany.

Pretizeni stroje je zakazano.

Provoz stroje zplsobem nebo k G&elim, které 100% neodpovidaji tomuto navodu, je zaka-
zano.

7 va v

Za jiné pouziti stroje a z toho plynouci zranéni Ci skody neprebira firma HOLZMANN-
MASCHINEN Zadnou odpovédnost Ci zaruku.

5.3 Vseobecné bezpecnostni pokyny

e Necitelné nebo odstranéné varovné stitky a/nebo nalepky na stroji nechte ihned obnovit!

e Udrzujte pracovisté v Cistot&. Neporadek na pracovisti je pFi¢inou mnoha drazd.

e Zakaz priblizovat se k pracujicimu stroji nepovolanym osobam a zvlasté pak détem.

e Pecdlivé chrafite své nastroje: Nepouzivané nastroje skladujte na suchém, cistém misté
mimo dosah déti, nejlépe v uzamykatelné schrance.

o Vycistéte drzadla nastroji a zabrarite jejich zamasténi.

e Budte ostraziti: nepouzivejte stroj pfi Unavé nebo ospalosti.

Zkontrolujte stroj, zda neni vadny ¢i posSkozeny. Zkontrolujte, zda stroj spravné bézi a je-
ho provoz neohrozuje obsluhu. PoSkozené dily nechte v servisu vymeénit. Pokud vypinac
spravné nepracuje, nechte ho opravit ¢i vyménit kvalifikovanym elektromechanikem.

o M0ze dojit k poskozeni dild, které nebyly dodany autorizovanym servisem.

5.4 Specialni bezpecnostni pokyny

e K zamezeni Urazu dodrzujte bezpecnostni pokyny.

e Pred zapnutim stroje zkontrolujte, zda napéti a kmitocet, uvedeny na stitku odpovida hod-
notam napajeciho napéti.

e  Zastrcka napajeciho kabelu musi byt pevné zasunuta do zasuvky napajeciho napéti.

e Pouzivejte pouze bezvadné elektrické kabely. Za napajeci kabel netahejte. Chrante kabel
pred horkem, olejem a mastnymi misty. Kabel nesmi pfijit do styku s ostrymi hranami a
Spicatymi pfedméty.
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Stroj musi stat na rovné podlaze.

Pfi zavadach vypnéte stroj a poté opravte zavadu.

PFi praci se strojem zamezte pfistupu nepovolanym osobam.

Udrzujte pracovisté v Cistoté. Stroj neprovozujte na mistech s lehce zapalnymi materialy
nebo Spatné osvétlenymi.

Zamezte pristupu déti a nepovolanych osob ke stroji.

Pracujte opatrné.

Stroj nepretézujte. Neprekracujte povolené parametry stroje, zamezite tim jeho poskoze-
ni.

Nenoste volné obleceni, rukavice, retizky a jiné Sperky, které mohou byt zachyceny rotuji-
cimi Castmi stroje. Doporucujeme pouzit neklouzavou obuv. Noste sepnuté a kompletné
zakryté vlasy. Rukavy odévu si vyhrite az po lokty.

Stroj neobsluhujte pfi unavé nebo pod vlivem alkoholu ¢i drog.

Pokud musite uzivat Iéky, vyzadeijte si svoleni |ékafe pro praci se stroji.

Stroj pravidelné udrzujte, nastroje udrzujte v Cistoté a naostfené.

Pfed pripojenim stroje k napajecimu napéti se ujistéte, ze vypina¢ EIN/AUS je prepnut do
polohy vypnuto AUS, zamezite tim neocekdvanému zapnuti stroje.

Pouzivejte ptipravky a pomucky, doporu¢ené firmou Holzmann.

V blizkosti stroje nenechavejte zadné predméty, které by mohly zplsobit zranéni.
Porouchané ¢i vadné dily stroje nechte ihned vymeénit za nové, bezvadné.

Nikdy neodstranujte piliny a odfezky z pracovniho prostoru stroje holou rukou. PouzZijte
smetacek nebo hacek na piliny a odrezky.

Stroj nikdy nenechavejte bézet bez dozoru a stroj opustte az po zastaveni vSech pohybli-
vych Casti. PFi opusténi stroje ho vzdy odpojte od napajeciho napéti.

Upozorfiujeme vas, Ze prace s obrabécimi stroji je vzdy rizikova a neni mozné vSechna ri-
zika v tomto navodu postihnout. Pfi praci dbejte vzdy nejvyssi opatrnosti. I pro proskolené
pracovniky hrozi nebezpedi Urazu pfi rutinni praci.

Stanoviste stroje a jeho okoli udrzujte v Cistoté, bez oleje, mastno-
ty a zbytkd materialu!

Dbejte na dostatecné osvétleni pracovisté!

Pracujte pouze v dobie vétranych prostorech!

Nepouzivejte stroj venku!

Stroj nepretézujte!

PFi praci dbejte na bezpecny a jisty postoj.

PFi praci drzte ruce v dostatecné vzdalenosti od pilového pasu

PFi anavé, nesoustiedénosti popfF. pod vlivem lékd, alkoholu nebo
drog je prace se strojem zakazana!

Stroj smi byt obsluhovan pouze vyskolenym personalem.

Nepovolané osoby a obzvlasté déti se nesmi zdrzovat v blizkosti
pracujiciho stroje!
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Pokud pracujete se strojem, nenoste volné sperky a ozdoby, Siroké
a volné saty, kravatu, dlouhé rozpusténé vlasy atd.

Volné lezici predmeéty se mohou dostat do pohyblivych casti stroje
a zpUlsobit zranéni!

PFi praci se strojem noste vhodné ochranné vybaveni (ochranné
rukavice, bryle, chranice sluchuy, ...)!

Stroj ma malé naroky na Gdrzbu a ma jen malo dild, které musi uzivatel udrzovat.
Stroj neni nutné pro Gdrzbu demontovat.

Opravy stroje smi provadét pouze odbornik!

Prislusenstvi: Pouzivejte pouze originalni pFislusenstvi doporucené firmou
HOLZMANN! Pii problémech a otazkach se obratte na nase odborniky.

5.5 Ostatni rizika

I pti dodrzeni véech bezpeé&nostnich pokynl a spravném pouziti stroje dbejte na nasledujici
rizika:

e Zranéni rukou/prstd pilovym pasem pfti provozu.

e Nebezpecli fezného poranéni ostrymi hranami obrobku.

e Nebezpedi Urazu elektrickym proudem pfi dotyku ¢asti stroje pod napétim.

e Nebezpedi zranéni pfi dotyku s pilovym pasem nebo rotujicimi ¢astmi stroje.

e Nebezpedi zranéni pfi prasknuti pilového pasu nebo vrzenim casti obrobku ¢i pasu do
prostoru, zvlasté pak pfi pretézovani stroje nebo pfi Spatné nasazeném pasu.

e Pogkozeni sluchu u uZivateld, nepouZivajicich ochranu sluchu.

e Nebezpedli zranéni pfi zpétném vrhu obrobku nebo pfi vymrsténi ¢asti obrobku do pro-
storu.

e Nebezpedi zranéni oka ¢astmi obrobku, a to i pfi pouziti ochrannych bryli.

Tato rizika mohou byt minimalizovadna pti dodrzeni viech bezpe&nostnich pokynd, pfi spravné a
pravidelné udrzbé stroje a pfi spravném pouziti a obsluze vyskolenym personalem.

I pres dodrzovani vdech bezpeé&nostnich pokyn( zlstadva nejdlleZit&jdim faktorem bezpeé&nosti
v . 7 vy ’ o . . v o r v
vase technickeé vzdélani a zpusobilost, jakoz i rozumny pfistup k obsluze!
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6 UVEDENI DO PROVOZU A OBSLUHA

stroj se dodava témér pripraveny k provozu. Je nutné namontovat Nasledujici dily:

Transport- ~ .
fing

Litinovy stdl
Podélné pravitko
Ovladaci kola
Uhlové pravitko ‘

POZOR: pro manipulaci a dopravu je stroj vybaven transportnim
okem (Transportring). Pro zvedani a premistovani stroje pouzivejte
jerab nebo jiné vhodné zvedaci zafizeni.

6.1 Litinovy stll

S pomoci druhé osoby nebo technického zvedaciho zafizeni zvednéte
stul do montazni polohy.

Zespodu stll pFisroubujte ¢tyfmi dodanymi Srouby a podlozkami (A)
na naklapéci pripravek. Zajistéte Sroubem (B)

6.2 Vodici lista pravitka E———
7 Y
Leiste hinten 2x§o\ﬁoube
PriSroubujte zadni liStu dvéma Srouby (M6x20) ke stolu. 'EL . — f
Predni listu pfipevnéte k zadni listé s pomoci Ctyf kfidlovych Srou- it vome
ba. i e i i
4xFlugelschraube™

6.3 Ovladaci kolo 1&2

[
Namontujte velké ovladaci kolo 1 a malé ovladaci kolo 2, jednim 14mm Tm—
resp. 10mm zajistovacim Sroubem podle obrazku.
Handrad 2

I

6.4 Nastaveni

K dosazeni potfebné presnosti stroje je nutné nejprve provést zakladni nastaveni:
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6.5 Nastaveni stolu

S pomoci vhodného Uhloméru nastavte rovinu stolu do pravého Uhlu
k roviné pilového pasu. K tomu je nutné vysSroubovat Sroub (A) tak dale-
ko, aZ je stll ve vodorovné poloze, resp. V Ghlu 90° k pilovému pasu. Na-
sledné zafixujte polohu Sroubu (A) kontramatkou (B).

6.6 Naklopeni stolu

Uvolnéte zajidténi stolu pakou (A). Nasledn& muizete rdZici (B) nastavit
pozadovany naklon stolu.

Polohu stolu odeététe na stupnici. Poté stdl ve zvolené poloze pakou (A)
zajistéte.

6.7 Kolo nastaveni obézného kola

Aby pilovy pas bézel ve stiedu na obou obéznych kolech, je nutné na-
stavit Uhel horniho kola. K tomu je nutné uvolnit zajistovaci paku
(Klemmhhebel) proti smé&ru hodinovych ruci¢ek. Poté je mozné riZici
(Laufradeinstellhandrad) nastavit pozadovany sklon obéZzného kola.
Pfed nastavenim vypnéte stroj a odpojte ho od napajeciho napéti.
Rukou nékolikrat otocte obéznym kolem a presvédcte se, ze je pilovy
pas vycentrovany.

Laufradeinstell-
handrad

Klarmm-
hebel

6.8 Napnuti pilového pasu ' Handrad 'Spannung’
Napnuti pilového pasu provedte kolem ,Handrad Spannung".

Na stupnici v kontrolnim okénku m{zZete kontrolovat napnuti pasu
v zavislosti na jeho Sifce (Anzeige Spannung).

Anzeige "Spannung"

6.9 Nastaveni vedeni pilového pasu

Obere Fuhrung:

a) Uvolnéte Sestihranny Sroub ,A" a nastavte vodici modul tak dale-
ko vpred, aby zuby pilového pasu vycnivali asi 2-3mm ven z loZis-
ka. Poté Sroub pevné dotahnéte. A
b) Uvolnéte nyni oba Srouby ,B", a loziska posunte smérem
k pilovému pasu. Mezera mezi loziskem a pilovym pasem by méla
byt mensi nez 1mm (0,8mm-1mm) Srouby opét pevné dotadhnéte.
c) Nyni uvolnéte Sroub ,C" a nastavte zadni vodici rolnu tak, aby se
dotykala zadni hrany pasu.

Spodni vedeni:

a) Uvolnéte Sroub ,A" a nastavte vodici modul tak daleko vpred,
aby zuby pilového pasu vycnivali asi 2-3mm ven z loZiska. Poté
Sroub pevné dotahnéte.
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b) Uvolnéte nyni oba Srouby ,B", a loZiska posurite smérem k pilovému pasu. Mezera mezi loZis-
kem a pilovym pasem by méla byt mensi nez 1mm (0,8mm-1mm) Srouby opét pevné dotahnéte.

c) Nyni uvolnéte Sroub ,C" a nastavte zadni vodici rolnu tak, aby se dotykala zadni hrany pasu

6.10 Montaz vedeni & podélného pravitka s méritkem

Namontujte predni a zadni vodici liStu pro podélné pravitko a w
dotahnéte dodanymi Srouby.

Zavéste podélné pravitko na predni vodici liStu pri stolu, na-
staveném vodorovné a prisurite pravitko k ustavenému pilo-
vému pasu. Pravitko opatrné zajistéte fixacni pakou. Zasurte
méritko ,B" do vybrani v hlinikovém profilu tak daleko, az se
ryska u cisla ,,0%, kryje s ryskou na lupé ,C". Nyni méfitko za-
fixujte Sroubem ,A".

6.11 Nastaveni vysky Fezu

Vzdy dbejte na to, aby nastavena vyska rezu odpovidala .
vysce fezaného obrobku. ~ ‘ Fixierung
Pro nastaveni vysky fezu uvolnéte zajisténi (Fixierung) a R

ru¢nim kolem (Verstellrad) nastavte vysku vedeni nad horni ‘_ '
hranu obrobku. Zajisténi opét pevné dotdhnéte. Spravna » ‘( o
vySka spodni hrany vedeni je 35-40mm nad horni hranou
obrobku.

Verstellrad
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6.12 Zmeéna rychlosti pilového pasu

POZOR: Pred zménou rychlosti pilového pasu zkontrolujte, Ze
je stroj vypnuty a odpojeny od napajeciho napéti.

Stroj ma dvé rychlosti pilového pasu:

Pozice 1:

Do rychla = 820m/min

> vétsi primér na femenici ,B"

Pozice 2:

Do pomala = 380m/min

> menéi primér na femenici ,B"

S pomoci ruc¢niho kola ,D" nastavite spravné napnuti klinové-
ho femene.

6.13 Vyména pilového pasu

POZOR: Pfed zménou rychlosti pilového pasu zkontrolujte, Ze je stroj vypnuty a odpojeny od na-
pajeciho napéti.

a) Otevrete horni a spodni kryt obéznych kol otoce-
nim zajistovacich rizic.

b) Demontujte predni vedeni pravitka uvolnénim ctyr
$roubd. Schnelloffner

c) Rychlonapinaci pakou (,Schnelléffner") uvolnéte :
pilovy pas ve sméru otaceni hodinovych rucicek.

d) Nyni vysunite pilovy pas zafezem ve stole. Méjte
pfitom na rukou ochranné rukavice, abyste prede-
Sli zranéni.

e) Zalozte nyni novy pilovy pas tak, aby jeho zuby
byly ve sméru tezani dol{.

f) Jakmile je pilovy pas ve spravné poloze, opét ho
rychlonapinaci pakou napnéte.

g) Nastavte spravné napéti pasu podle kapitoly 6.8. a nastavte vedeni pasu podle kapitoly
6.9.

h) Nyni nékolikrat protocte rukou horni obézné kolo a zkontrolujte spravny béh pilového pa-
su.

i) Namontujte pFedni vedeni pravitka s pomoci &tyF $roubd.

j) Uzavrete kryty obéznych kol a zajistéte je.

k) Jako posledni krok pfipojte opét stroj k napajecimu napéti.

) Zapnéte stroj a zkontrolujte spravny béh pilového pasu. Pokud béh pasu neni v poradku,
opakujte postup podle pfedchozich krokd.
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A POzZOR

Pied udrzbou stroj vzdy vypnéte a odpojte od elektrické sité!
Zamezite tim skodam a zranénim, vzniklym neocekavanym zapnutim stroje!

7.1 Cisténi

Piliny a odfezky je nutné pravidelné odstranovat z vnitfku stroje.

Pfed otevienim krytQ stroje vzdy stroj vypnéte a odpojte od napajeciho napéti. Po otevieni krytd
odstrafite piliny a odfezky smetdkem nebo vysavacem. Poté odstrafite piliny z vétracich otvorl
motoru.

Pokyn:

Trisky neodstranujte holou rukou. Nebezpedi zranéni ostrymi hranami nebo Spi¢atymi odrezky!

POKYN

Pouziti redidel, jakoz i agresivnich chemikalii a abraziv je zakazano!
K tomu plati: Pri CiSténi pouzivejte pouze jemné Cistici prostiedky!

Nenalakované ¢asti stroje chrante proti korozi béznym konzervaénim prostiredkem.

e Poruchy nebo zavady, které mohou ovlivnit bezpec¢nost stroje nechte ihned odstranit.

e Uplné a pravidelné &igténi stroje zarucuje jeho dlouhou Zivotnost a predstavuje dlleZity prvek
bezpecCnosti prace. Pouzivejte pouze jemné Cistici prostfedky. Nepouzivejte benzin, redidla i
abraziva.

e Pravidelné kontrolujte, Ze jsou na stroji umistény varovné a bezpecnostni Stitky, a Ze jsou
Citelné.

e Pfed kazdym pouzitim zkontrolujte bezvadnost bezpe&nostnich prvkd stroje.

e  Stroj skladujte v suchém a ¢istém mist&, chran&ném pred Gc¢inky povétrnostnich vliva.
e Kontrolujte nejméné jednou tydné dotaZeni véech Sroubovych spojt.

¢ Odstranéni zavad provede vas prodejce

e Opravy smi provadét pouze vyskoleny personal
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8 LIKVIDACE

Neodhazujte stroj do komunalniho odpadu. Kontaktujte mistni Gfady pro informace
o vhodné recyklaci stroje. Pokud u svého prodejce kupujete novy stroj, je povinen
od vas stary stroj prevzit k odborné recyklaci.
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9 ODSTRANENI ZAVAD

Pred zahajenim prace na odstranéni zavady vzdy odpojte stroj od elektrického
é napajeni.
ZAVADA MOZNA PRICINA ODSTRANENI

Stroj nejde
zapnout

Stroj neni pripojen k napajeni
Pretizeni

Vadna pojistka nebo chranic
Poskozeny kabel

Zkontrolujte pfipojeni stroje

Vypnéte motor a nechte vychladnout
Vyménte pojistky nebo zapnéte chranic
Vyménte kabel

Nepresny fez
90° jakoz i
fezy pod Uh-
lem

Nespravné nastaveny stroj
Nespravné nastaveny Uhlo-
mér

Nespravné nastavené Uhlové
pravitko

Zkontrolujte pas a pravitko na pravy uhel
Nastavte Uhlové pravitko

Nastavte nové Uhel pravitka

Béhem fezu
ostfi pasu
znackuje ob-
robek

1. Nevyrovnané pravitko

2. RUzna tloustka dieva

3. Prilis vysoka rychlost po-
davani

4, Nespravny pilovy pas

5. Nespravné napnuti pasu
6. Spatné nastavena voditka
pasu.

7. Spatné namontovany stdl

1. Zkontrolujte a znovu nastavte pravitko

2. Pokud je to mozné, zvolte jinou tloustku
obrobku

3. Snizte rychlost podavani

4. Vyménte pilovy pas

5. Nastavte napéti pasu podle jeho Sitky - viz
vyse

6. Nastavte voditka pasu - viz vyse

7. Nastavte stdl - viz vyse

Stroj Spatné
feze

1. Otupeny pilovy pas

2. Obracené namontovany
pilovy pas

3. Vadny pilovy pas

4. Znedistény stdl smulou

1. Nabruste pilovy pas

2. Zuby pasu musi byt obraceny do sméru
fezu

3. Zkontrolujte, zda velikost a poéet zubl pa-
su odpovida typu fezaného materialu

4, Stll vycistéte, popF. namazte kluznym vos-
kem

Pomalé dosa-
zeni rychlosti
pilového péasu

1. Prilis dlouhy prodluzovaci
kabel nebo jeho maly priiez

2. Nizké napajeci napéti
3. Mechanicky problém béhu
pasu

1. Pouzivejte vhodny prodluzovaci kabel
2. Kontaktujte elektromechanika
3. Zkontrolujte snadny béh pilového pasu

Stroj vibruje

1. Nerovny podklad

2. Opotrebovany klinovy fe-
men

3. Nespravné zajistény motor

1. Stroj vyrovnejte na nerovném podkladu
2. Vymérnite klinovy fremen
3. Dotahnéte Srouby motoru
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10PREFACE

Dear Customer!

This manual contains information and important instructions for the installation and correct use of
the wood band saw HBS 470PROFI.

Following the usual commercial name of the device (see cover) is substituted in this manual with
the name "machine".

This manual is part of the product and shall not be stored separately from the product. Save it for
later reference and if you let other people use the product, add this instruction manual to the
product.

Please read and obey the security instructions!

Before first use read this manual carefully. It eases the correct use of the product and
Elﬂ prevents misunderstanding and damages of product and the user’s health.

Due to constant advancements in product design, construction pictures and content may diverse
slightly. However, if you discover any errors, inform us please.
Technical specifications are subject to changes!

Please check the product contents immediately after receipt for any eventual transport
damage or missing parts.

Claims from transport damage or missing parts must be placed immediately after initial
product receipt and unpacking before putting the product into operation.

Please understand that later claims cannot be accepted anymore.

Copyright

© 2014

This document is protected by international copyright law. Any unauthorized duplication, transla-
tion or use of pictures, illustrations or text of this manual will be pursued by law.

Court of jurisdiction is the Landesgericht Linz or the competent court for 4170 Haslach, Austria!l

Customer service contact

HOLZMANN MASCHINEN GmbH

A-4170 Haslach, Marktplatz 4
Tel 0043 7289 71562 - 0
Fax 0043 7289 71562 - 4

info@holzmann-maschinen.at
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11 TECHNICAL DATA

11.1 Constructional indication

1 - Upper wheel

2 - Upper blade guide

3 - Rip fence assembly

4 - Table

5 - Belt tension handwheel
6 - Lower wheel

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

7 - Lower door
8 - Switch
9 - Upper door
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11.1 Technical data

Throat / max. cutting width 465 mm

Packaging dimensions 2000x800x490
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12SAFETY GUIDELINES
12.1 Proper usage

Holzmann Maschinen cannot be held responsible for any injuries or damages if there was per-
formed manipulation or adjustments to the machine.

The following items are some rules about security which should be followed by everyone in
common when using tools.

Please read them all very carefully before using such tools and then keep this manual after
reading.

You must absolutely follow these rules when using in case of fire, personal injury and other
accidents.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

12.2 Incorrect usage

e Operation of the machine that doesn’t agree with this manual is forbidden!
e Operation without the safety devices is not allowed.

e You mustn’t remove the safety devices!

e Incorrect is the usage for materials which aren’t mentioned in this manual.
e Changes of the machine’s construction are forbidden.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

12.3 Safety instructions

Warning labels and/or other labels on the machine must be replaced when they were removed.

Do not operate the machine at insufficient lighting conditions.
Do not operate the machine outdoors.

Do not operate the machine when you are tired, when your concentration is
impaired, and/ or under the influence of drugs, medication or alcohol.

The machine shall be used only by trained persons.

Non authorized persons, especially children, shall be kept away from the
work area.

Do not wear loose clothing, long hair openly or loose jewellery like necklac-
es etc. when operating the machine

They might be catched by rotating parts and cause serious injuries.

P @ P>
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Use proper safety clothing and devices when operating the machine (, safety
goggles, ear protectors, safety shoes ...)! Do not wear safety gloves for oper-
ating because they decrease the working accuracy and they might be pulled
into the saw blade.

Before any maintenance you have to disconnect the panel saw from the pow-
er source. Never use the plugged cable for transporting or manipulating the
machine.

12.4 General rules of security

e Keep the workshop clean: It's easy to cause accidents if the workshop is in mess.

e Don't allow strangers and children to be close to the workshops:

e Keep tools carefully: Unused tools should be kept in dry and high places where children’s
hands couldn’t reach to, please lock them if it's necessary.

e Be careful to choose tools: Don’t use small tools or accessories to finish burdensome jobs.

e Maintain tools very carefully: Keep cleaning in order to make them perform fully.

e Keep vigilance: Keep your brain sober when working. Don’t operate dynamoelectric tools
when feeling tired.

e Check broken parts and accessories: Operators should carefully check whether every part,
every accessory or every protecting equipment has been broken before intermittently us-
ing tools in order to decide whether such objects perform again.

e Advise: It's easy to cause broken tools, even personal hurt if you don’t use accessories
from original Company.

12.5 Product specific rules of security

The machine operator shall have all necessary prerequisites in oder to operate a complex
machiery.

- It is prohibited to use the machine when under the influence of alcohol, drugs or medication.

- All the operators must be suitably trained for use, adjustment and operation of the machine.

- The operators must carefully read the manual paying particular attention to the warning and
safety notes. Furthermore, they must be informed on the dangers associated with use of the ma-
chine and the precautions to be taken, and must be instructed to periodically inspect the guards
and safety devices.

- Before carrying out adjustment, repair or cleaning work, disconnect the machine from the elec-
tric power by setting the main switch to stop.

- After an initial bedding-in period or many hours of operation, the driving belts may slacken; this
causes an increase in the tool stopping time (the stopping time must be less than 10 seconds).
Immediately tighten them.

- The working area around the machine must be kept always clean and clear, in order to have an
immediate and easy access to the switchboard.

- Never insert materials which are different from those which are prescribed for the machine utili-
zation. The material to be machined must not contain any metal parts.

- Never machine pieces which may be too small or too wide ithrespect to the machine capacity.

- Do not work wood which has evident defects (cracks, knots, metal parts, etc.)

- Never place hands among the moving parts and/or materials.

- Keep hands clear from the tool; feed the piece with the aid of a pusher.

- Keep the tools tidy and far away from those not authorized persons.

- Never employ cracked nor uckled, neither not correctlyreground tools.

- Never use the tools beyond the speed limit recommended bythe producers.
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- Carefully clean the rest surfaces of tools and make surethat they find perfectly horizontally posi-
tioned, and with no dents at all.

- Always wear gauntlets when handling the tools.

- Mount the tools in the right machining direction.

- Never start the machine before having correctly installed all the protections.

- Connect the dust suction hoods to an adequate suction system; suction must always be activat-
ed when the machine is switched on. - Never open doors or protections when the machine or the
system is operating.

- Many unpleasant experiences have shown that anybody may wear objects which could cause
serious accidents.

Therefore, before starting working, take any bracelet, watch or ring off.

- Button the working garment sleeve well around the wrists.

- Take any garment off which, by hanging out, may get tangled in the MOVING UNITS.

- Always wear strong working footwear, as prescribed by the accident-prevention regulations of
all countries.

- Use protection glasses. Use appropriate hearing protection systems (headsets, earplugs, etc.)
and dust protection masks.

- Never let unauthorized people repair, service or operate the machine.

- The manufacturer is not responsible for any damage deriving from arbitrary modifications made
to the machine.

- Any transport, assembly and dismantling is to be made only by trained staff, who shall have
specific skill for the specified operation.

- The operator must never leave the machine unattended during operation.

- During any working cycle break, switch the machine off.

- In case of long working cycle breaks, disconnect the general power supply.
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13 ASSEMBLY

WARNING

It is prohibited to install the machine in
explosive environments.

The installation zone must be selected
evaluating the work space required de-
pending on the dimension of the pieces
to be machined,and taking into account
that a free space of at least 800 mm =
must be left around the machine.It is Timber
also
necessary to check The floor capacity —
and its surface, so that the machine
base is evenly resting on its four sup- | o)
ports.A

power outlet and a chip-suction system
connection shall be closeto the selected \ \ 77
machine setting and it must be @ )
conveniently lighted.

— Sling 2000kgs

Fig.4.2
13.1 LIFTING

The machine can be lifted using a fork-lift truck, placing the forks
under the feet or by using a "SLING”, as shown, with a lifting
capability of 2000 Kg.

13.2 POSITIONING THE MACHINE

For a correct and rational organisation of the work area :

- Install the machine in an area that will not amplify vibration or noise

- Verify that the work area is adequately illuminated.

- When placed between other machinery there should be a space of at least 80 cm. It is neces-
sary to anticipate sufficient space for

cutting long work pieces traversly and for the fitting of rollers or other types of support,in front
and at the rear of the table.

There are four holes for fixing the machine to the floor. When fixing to the floor it is recommend-
ed not to over tighten the fixtures to avoid increasing vibration.It is also advisable to place anti-
vibration materials between the floor and the feet of the machine.
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14 OPERATION INSTRUCTIONS
141 BLADE MOUNTING AND ADJUSTMENT

- To mount blade first remove the table insert (A of FIG.4.4.1)

Place the blade onto the bandwheel checking the teeth are in a correct position, and then tighten
the tension using the handwheel (A of FIG.4.4.2). The correct tension value is indicated on the
tension scale inside the upper door, the indicated value corresponds to the width of the blade.

- Turn the bandwheels manually, checking that the blade does not interfere with any fixed parts
and that the blade is placed correctly on the
bandwheels. The points of the teeth should
slightly protrude over the edge of the band-
wheels. To adjust the blade position on the
bandwheels slacken the locking lever( B of
FIG.4.4.2), and then turn the knob(C of
FIG.4.4.2): the blade will move inwards when
turn the knob clockwise and the blade will move
further out when turn the knob anticlockwise; A
quarter of one circle is sufficient to make a no-
ticeable displacement.

Tighten the locking lever after the blade is posi-
tioned correctly.

- Then reinstall the table insert, close the band
wheels accessing doors.

After use we recommend slackening the

blade tension, and to display a visible sign . I C q]mi
on the machine advising of this procedure.
Remeber to check and re-tension before
use. This operation prevents damage to the
bandwheel tyres. A

14.2 SETTING BLADE GUARD & Fig4.42
GUIDE (for 50Hz)

AJUSTING THE SAW BLADE GUARD

The adjustable saw band guard should be posi-
tioned as close as possible to the workpiece. To
adjust the height, release the locking knob(D of
Fig.4.4.2 ) and turn the handwheel (E of
Fig.4.4.2) to adjust the guard up or down. Lock
the knob once the correct position of guard is
obtained.

This operation must always be carried out while
the machine is stopped.

A

AN

Fig.4.5.1

FACE PLATE blade guide

The face plate should lightly touch the blade, to prevent vibration during operation and ensure
correct direction of cutting. The positioning of these face plate is controlled by screw
“A”(Fig.4.5.1), once they have been adjusted, tighten the lock nut “"B”(Fig.4.5.1); they should be
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2mm behind the teeth of the blade.The rear face plate prevents excessive backward movement of

the blade whilst in operation , and should be 1-2

mm from the back of the blade: this can be adjusted by srew “C"(Fig.4.5.1).

Lower saw BLADE guide

- To face plate should lightly touch the blade, to
prevent vibration during operation and ensure
correct direction of cutting. The positioning of
these face plate is controlled by screw
“A"”(Fig.4.5.2), once they have been adjusted,
tighten the screw “A”(Fig.4.5.2); they should be
2 mm behind the teeth of the blade.The thrust
shaftprevents excessive backward movement of
the blade whilst in operation , and should be 1-2
mm from the back of the blade: this can be ad-
justed by srew “B”(Fig.4.5.2).
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SETTING BLADE GUARD & GUIDE (for 60Hz)

AJUSTING THE SAW BLADE GUARD

The adjustable saw band guard should be posi-
tioned as close as possible to the workpiece. To
adjust the height, release the locking knob(D of
Fig.4.4.2 ) and turn the handwheel (E of
Fig.4.4.2) to adjust the guard up or down. Lock
the knob once the correct position of guard is
obtained. This operation must always be carried
out while the machine is stopped.

ROLLER BEARINGS BLADE GUIDE

The roller bearings should lightly touch the
blade, to prevent vibration during operation and
ensure correct direction of cutting. The position-
ing of these bearings is controlled by screw
“A”(Fig.4.6.1), once they have been adjusted,
tighten the screw “A”(Fig.4.6.1); they should be
2mm behind the teeth of the blade.The rear bear-
ing prevents excessive backward movement of
the blade whilst in operation , and should be 1-2
mm from the back of the blade.

LOWER SAW BLADE GUIDE

- To roller bearing should lightly touch the blade,
to prevent vibration during operation and ensure
correct direction of cutting. The positioning of
these rollers is controlled by screw “A”(Fig.4.6.2),
once they have been adjusted, tighten the screw
“B”(Fig.4.6.2); they should be 2 mm behind the
teeth of the blade.The thrust shaftprevents ex-
cessive backward movement of the blade whilst
in operation , and should be 1-2 mm from the
back of the blade: this can be adjusted by srew
“B”(Fig.4.6.2).

14.3 TILTING THE WORK TABLE

- To make adjustments of table tilting, slackening
the locking handle A, and rotate the shaft B with
special handle which you can find it in your loose
parts bag whith this machine. When adjustment
is correctly finished, tighten the handle A to lock
it.

14.4 FACE CUTTING

Use a square for safe guiding of the work during
face cutting.
(FIG.4.8)
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14.5 CUTTING SHORT PIECES

Use pushing devices for cutting of short
pieces.

The pushing device type A is recom-
mended for narrow pieces.

14.6 CUTTING OF ROUND
PIECES

Use a wedge rest to prevent rotation of
round parts during cutting.

Fig.4.10

14.7 V belts

After the first few hours of operation it is necessary to check that the tension of the belts is cor-
rect,as they tend to stretch. To control

the tension of the belts push the mid-point of the belt applying 3-4 Kg of pressure, the displace-
ment should not exceed 5-6 mm.

It is recommended that the correct blade tension is maintained as loose belts reduce the motor

power and can increase the braking

time. Belts that are too tight can cause the belts to become hot .

14.8 To change the belts

Slacken the blade tension , remove the screw at the center of lower bandwheel, pull-out the
bandwheel from the shaft, repeat the
operations in reverse to re-assemble.
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14.9 Dismantling the uper bandwhel
Remove the upper bandwheel is same as the operations of lower bandwheel.
14.10 Replacement of ruber covering of the fly -wheels

It is recommended that this be carried out by a competent specialist or the manufacturer, this is
because the rubber covering is not only glued onto the bandwheel, but also ground in a crown
form. It is strongly advised not to grind and shape the rubber directly on the machine using
gouges, files or abrasives.

14.11 Cleaning and lubricating

Periodically clean the inside of the machine with the aid of a dust extractor for any saw-dust de-
posits, remove any resinous deposits from the bandwheels surface. The bandwheel bearings do
not require any greasing. It is not necessary to lubricate any part or component of the machine
as the sawdust circulating within will adhere to any oiled or greased surface jeopardizing the slid-
ing of moving parts such as the shaft of the blade guide adjustment and the slide of the tension-
ing group.

Frequently control the cleanliness of the rubber surfaces on the bandwheels, particularly in cases
of cutting resinous materials or chipboard. Clean the surfaces, while machine is not in motion , of
any resinous deposits taking care do not damage the surface.
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15MAINTENANCE

ATTENTION

Don’t clean or do maintenance on the machine while it is still connected to the
power supply:

Damages to machine and injuries might occur due to unintended switching on of
the machine!

Therefore: Switch the machine off and disconnect it from the power supply be-
fore any maintenance works or cleaning is carried out

The machine does not require extensive maintenance. If malfunctions and defects occur, let it be
serviced by trained persons only.

15.1 Cleaning

Arising sawdust should be regularly removed from the inside of the band saw. Before opening the
housing cover, the device is switched off and pull the plug. After opening can be cleaned with a
brush, broom or a vacuum cleaner. Remove upon completion of each work shavings and dust
from the cooling vents of the engine.

Note:
Do not remove the chips with bare hands. There is a risk of injury from sharp or pointed chips!

HINWEIS

The use of solvents, harsh chemicals or abrasive cleaners leads to damage to the
machine!

Therfore: When cleaning water and mild detergent if necessary use.

Bare surfaces of the machine against corrosion impregnate ( with anti-rust WD40 )

e Faults or defects that may affect the safety of the machine, must be rectified immediately.

e The full and regular cleaning of the machine ensures a long life and is a safety requirement.
Use only mild cleaning agent, ie gasoline, kerosene, soda etc ...

e Check that the warning and safety instructions on the machine present and in perfect legible
condition regularly.

e Check before every use the perfect condition of the safety devices.

e When storing the machine should this not be stored in a humid room and must be protected
from the influence of weather conditions.

e Check at least weekly all screws are tight.
e The elimination of defects does your dealer
e Repair work may be carried out by qualified personnel
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16 TROUBLE SHOOTING

WARNING:
For your own safety, always turn off and unplug the machine before carrying out any trou-
bleshooting

TROUBLE PROBABLE CAUSE REMEDY

The machine does not
work when switched on.

1

. No power supply.
2.

Defective switch.

Check the cable for breakage.
Contact your local dealer for repair.

with the motor running.

The blade does not move

1.

The quick release lever or
blade tension handwheel has
not been tightened.

. The blade has come off one of

the wheels.

. The saw blade has broken.
. The drive belt has snapped.

Switch off the motor, tighten the quick release
lever or blade tension handwheel.

Open the hinged door and check.

Replace the blade.
Replace the belt.

The blade does not cut
in a straight line.

. Fence for cutting not used.
. Too fast feed rate.

. The blade teeth are dull or

damaged.

. Blade guides not suitably

adjusted.

Use a fence.

Put light pressure on the workpiece & make
sure the blade does not bend.

Use a new blade.

Adjust the blade guides (see the section on
page 7).

The blade does not cut,
or cuts very slowly.

1

. The teeth are dull, caused by

cutting hard material or long
use.

. The blade was mounted in the

wrong direction.

Replace the blade, use a6 T.P.l. blade for
wood and soft materials. Usea 14 T.P.IL
blade for harder materials. A 14 T.P.l. blade
always cuts slower due to the finer teeth and
the slower cutting performance.

Fit the blade correctly.

the machine.

Sawdust builds up inside

1.

This is normal

Clean the machine regularly. Open the hinged
door and remove the sawdust with a vacuum
cleaner.

Sawdust inside the
motor housing.

1.

Excessive dust build-up on
the machine exterior
components.

Clean the ventilating slots of the motor with a
vacuum cleaner. From time to time remove
the sawdust to prevent it from being sucked
into the housing

The machine does not
cut at 45° or 90° angles.

1

. The table is not at right

angles to the blade.

. The blade is dull or too much

pressure was put on the
workpiece.

Adjust the table.

Replace the blade or put less pressure on the
workpiece.

The blade cannot be
properly positioned on
the bandwheels.

1.

The wheels are notin
alignment. Defective bearing.

2. The blade tracking knob

hasn’t been properly adjusted.

3. Inferior blade.

Contact your local dealer for repair.
Adjust the knob (see the section on page 6).

Replace the blade.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at
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17 ELEKTRICKE SCHEMA / WIRING DIAGRAM
POZOR!

Tento stroj musi byt uzemnén. Vyména napajeciho kabelu smi byt provedena pouze
kvalifikovanym elektromechanikem s prislusnym opravnénim!

This machine must be grounded. Replacement of the power supply cable should only
be done by a qualified electrician
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18 NAHRADNI DILY / SPARE PARTS
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10.0 Parts list

Part No. DESCRIPTION

1 Pan Head Bolt M4-0.7x35
2 Flat Washer M4

3 Safety Switch Seat

4 Ring

5 Frame

6 Set Screw M6-1.0x10

7 Switch Cord

8 Flat Washer M5

9 Power Cord

10 Hex Nut M6-1.0

11 Pointer

12 Step Screw

13 Upper Shaft

14 Roll Pin 5x36

15 Upper Wheel Shaft Hinge
16 Upper Wheel Shaft

17 Bushing

18 Bearing 6204

19 Upper Wheel

20 Int Retaining Ring M47

21 Flat Wahser M8

22 Hex Bolt M8-1.25x30

23 Saw Blade

24 Board

25 Hex Bolt M6-1.0x30

26 Tire

27 Lower Wheel

28 Idle Pulley

29 Hex Nut M27x2

30 Lock Washer 27

31 Motor Cord

32 Spring

33 Roll Pin 3x16

34 Block

35 Bearing 51201

36 Switch

37 Big Handwheel

38 Adjusting Rod

39 Phlp HD SCR w/Flange M5-0.8x10
40 Star Washer M5

41 Plug-Safety Switch

42 Phlp HD SCR w/Flange M5x12
43 Switch Plate

44 Hex Bolt M8-1.25x16

45 Flat Washer M8

48 Upper Wheel Sliding Bracket
47 Hex Bolt M6-1.0x25

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at

Part No.
48
49
50
51
52
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
e
92
93
94
95

DESCRIPTION

Rivet

Hex Bolt M6-1.0x20
Clear Window

Bushing

Safety Switch

Nut M4

Upper Wheel Cover
Hex Bolt M6-1.0x25
Flat Washer M6

Brush

Hex Bolt M6-1.0x25
Star Handle

Nylon Nut M6-1.0
Strain Relief

Strain Relief Nut

Small Handwheel
Thread Rod

Knob Bolt M10-1.5x20
Knob Bolt M10-1.5x53
Threaded Handle M10-1.5
Cam

Pillow Block

Shaft End

Rod

Safety Switch Cord
Shaft

Cap Screw M8-1.25x20
Shaft-V Belt Pulley

V Belt Pulley

Circlip Ring

Set Screw M8-1.25x20
Hex Nut M8-1.25
Lower Wheel Shaft
Motor

Hex Bolt M6-1.0x25
Lock Washer M8
Tongue

Cap Screw M8-1.25x20
Strain Relief Plate
Phlp HD SCR w/Flange
Sliding Cover

Key 5x5x35

Hex Bolt M8-1.0x20LH
Motor Pulley

V-Belt

Hex Bolt M6-1.0x30
Lower Wheel Cover

Pasova pila/ Wood bandsaw
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Part No. DESCRIPTION Part No. DESCRIPTION

96 Small Wheel Cover 150 Adjust Bar

97 Bolt M12-1.75x40 151 Tube

98 Hex Bolt M12x35 152 Hex Bolt M6-1.0x25

99 Hex Nut M12-1.75 153 Upper Guide Support Block

100 Small Gear 154 Phlp HD SCR M5-0.8x10

101 Table Tilting Knob 156 Rack

102 Trummion Support Bracket 157 Upper Guide Hose

103 Lock Washer 12 158 Big Crank Handle

104 Flat Washer M10 159 Hex Bolt M6-1.0x20

105 Hex Bolt M6-1.0x20 160 Bushing

106 Hex Bolt M6-1.0x50 161 Bushing

107 Pollow Block 162 Cap Screw M8-1.25x20

108 Hex Nut M6-1.0 163 Spring Washer 8

109 Adjustment Bolt M6-1.0 164 Guide Bracket

110 Bearing 6201 165 Worm Cylinder

111 Cap Screw M8-1.25x25 166 Fixed Plate

112 Flat Washer M8 167 Gear

113 Flat Washer M8 168 Fixed Bolt

114 Phlp HD SCR M5-0.8x6 169 Cover

115 Gear Plate 170 Hex Bolt M8-1.25x16

116 Nylon Nut M8-1.25 171 Phlp M4-0.7x8

117 Phlp HD SCR M5-0.8x6 176 Bushing

118 Lock Handle 201 Front Fence Rail

119 Flat Washer M5 202 Adjustable Base

120 Pointer 203 Fixed Shaft

121 Trunnion Plate 204 Shaft

122 Small Crank Handle 205 Spring Piece

123 Hex Bolt M8-1.25x16 206 Bracket

124 Carriage Bolt M8-1.25x80 207 Support Tube

126 Table 208 Internal Sheath

127 Table Insert 209 Handle

128 Hex Socket Screw M6-1.0x50 210 End Cap

129 Hex Bolt M5-0.8x10 211 Convex Window

130 Left Cover 212 Cap Screw M6-1.0x55

131 Hex Bolt M8-1.25x45 213 Lock Mechanism

132 Lower Blade Guide Support 214 Rear Fence Rail

133 Lower Blade Guide Seat 215 Hex Nut M8-1.25

135 Right Cover 216 Bushing

136 Hex Bolt M5-0.8x10 220 Fixing Screw

137 Flat Washer M5 221 Scale

138 Protective Cover 222 Hex Nut M6-1.0

140 Step Screw 223 Wing Nut

141 Flat Washer 224 Cap Screw M6-1.0x16

142 Sliding Plate 225 Hex Bolt M6-1.0x20

143 Retaining Ring S15 226 Pan Head Screw M4-0.7x5

144 Bearing 6201 227 Flat Washer M6

145 Upper Blade Guide Support 228 Flat washer M8

146 Guide Ring 229 Thumb Screw

148 Carriage Bolt M8-1.25x85 230 Nut M8

149 Hex Bolt M6-1.0x15 231 Hex Bolt M8-1.25x55

232/233 End Cap 234 End cap screw
HOLZMANN Maschinen Austria © www.holzmann-maschinen.at m
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18.1 Objednavka nahradnich dill

S originalnimi dily zvysite Zivotnost vaseho stroje.
Popis nahradnich dild je zdmérné v angli¢tiné z ddvodd vylouéeni chyb pFi objednavani.

POKYN

Pouziti jinych nez originalnich dili ma za nasledek ztratu zaruky!

Proto plati: Pouzivejte pouze originalni nahradni dily!

Pfi objedndvani nahradnich dilG pouzivejte prosim formuldf na konci dokumentace. Vzdy uda-
vejte typ stroje, vyrobni &islo, ¢&islo dilu podle vykresu ndhradnich dild a abyste se vyhnuli
omylu, vzdy prilozte kopii vykresu s vyznacenym dilem nebo fotografii pozadovaného dilu.

Objednaci adresa je v predmluvé tohoto navodu.

18.2 Spare part order

With original Holzmann spare parts you use parts that are attuned to each other and shorten
the installation time and elongate your machines lifespan.

IMPORTANT

The installation of non-original parts renders warranty null and void.
So you always have to use original spare parts.

You find the order address in the preface of this operation manual.

HOLZMANN Maschinen Austria © www.holzmann-maschinen.at Strana 37
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19 PROHLASENI O SHODE / CERTIFICATE OF CONFORMITY

Prodejce / Distributor

HOLZMANN MASCHINEN® GmbH
A-4170 Haslach, Marktplatz 4
Tel.: +43 7289 71562-0; Fax.: +43 7289 71562-4

www.holzmann-maschinen.at

Nazev / name

Pasova pila / wood bandsaw
Typ / model

HBS 470PROFI
Smérnice EU / EC-directives

= 2006/42/EG
= 2004/95/EG
Pouzité normy / applicable Standards

= EN 61029-1/A11/2010
= EN 61029-2-5:2011

Timto prohlasujeme, Ze vySe zminény stroj odpovida uvedenym evropskym normam. Toto prohlaseni ztraci
svou platnost, pokud by doslo ke zménam stroje, které nami nebyly pisemné odsouhlaseny.

Hereby we declare that the above mentioned machines meet the essential safety and health requirements of
the above stated EC directives. Any manipulation or change of the machine not being explicitly authorized by
us in advance renders this document null and void.

MARNN, HOLZMANN MASCHINEN

5 S iter S!
: 'evfgmé 470 Sc ussl
holzmann-maschinen.at

Haslach, 11.02.2014 /Klaus Schérgenhuber, CEO
Misto /datum, podpis / sign
Datum/date
HOLZMANN Maschinen Austria © www.holzmann-maschinen.at
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20 ZARUCNI PODMINKY

(Stav k 26.01.2014)

Zarucni pozadavky kupujiciho vyplyvajici z kupni smlouvy a uplatnéné u prodejce (obchodni zastoupeni firmy Holzmann)
stejné jako prava vyplyvajici z legislativy pisluné zemé zlistavaji timto prohlagenim nedotceny.
Pro tento stroj poskytujeme zaruku za nasledujicich podminek:

A. Zaruka zahrnuje bezplatné odstranéni veékerVgh vad stroje, za predpokladu spIin&ni podminek dle bodt (B-E),
které omezuji spravnou funkci stroje a jsou zpusobeny vadou materialu nebo vyrobni vadou.

B. Zaruéni doba je 12 mésicl, u komeréniho pouziti 6 mésicl od dodani zboZi prvnimu kupujicimu. K reklamaci
predlozte originalni doklad o dodani zbozi a kupni doklad v pripadé vlastniho odbéru zbozi.

C. Pro nahlaseni reklamace kontaktujte obchodni zastoupeni spole¢nosti HOLZMANN, u kterého jste vyrobek pofidili
a predlozte nasledujici doklady:
- Kupni doklad/nebo doklad o dodavce zbozi
- Vyplnény Servisni formulaF s popisem vady
- PFi pozadavku na dodani nahradniho dilu kopii vykresu nahradnich dilli s vyzna&enim potFebného dilu.

D. Pribéh fedeni reklamace a misto pIn&ni uréuje spole¢nost HOLZMANN GmbH.

E. Snadno odstranitelné vady budou odstranény obchodnim zastoupenim, u rozsahlejsich vad si vyhrazujeme pravo
na odborné posouzeni na adrese sidla firmy 4707 Haslach, Osterreich. Pokud neni v servisni smlouvé explicitné
uvedeno jinak, plati, Ze mistem pro vyfizeni reklamace je sidlo spole¢nosti
HOLZMANN-MASCHINEN na adrese 4707 Haslach, Osterreich. Tato zaruka vyrobce nekryje pfipadné naklady na
pfepravu zbozi do sidla firmy.

F. Vyluky ze zaruky:
a. Na dily, které vykazuji znamky opotfebeni a pfi vadach stroje, které jsou nasledkem bézného opotiebe-
ni.
b. Pfi nevhodné nebo nedbalé montazi stroje, chybného uvedeni do provozu pfip. nevhodného pfipojeni
k elektrické siti.

c. Pfi nedodrzeni pokynl pro obsluhu stroje, nevhodném pouziti, nestandardnich podminkach prostredi,
nevhodnych podminkach pro provoz, nedostatecné Udrzbé a péci o stroj atd.

d. Pfi pouziti a/nebo zamontovani neoriginalnich dild a piisluenstvi nebo pfi dodateénych Upravéch, které
nejsou schvaleny spolec¢nosti HOLZMANN.

G. U zanedbatelnych odchylek vyrobku od jeho popisu, pfi¢emz tyto nemaji vliv na hodnotu nebo pouZiti stroje pro
dané ucely.

H. PFi prekroeni zatéze stroje. Zejména pti vadach zplsobenych pretizenim stroje z divodu jeho vytizeni pro ko-
mercni Ucely, pro které tento stroj nebyl zkonstruovan.

I. V ramci této zaruky jsou dalsi naroky kupujiciho nad rdmec pInéni uvedeného v tomto dokumentu vylouceny.

Tyto zaruéni podminky ptijiméa kupujici ze svobodné vile. Tato zaruka vyluéuje p¥ipadné prodlouZeni zaruéni doby, a to i
na nahradni dily.

SERVIS

Po uplynuti zaru¢ni doby mohou byt opravy realizovany i u neautorizovanych servisnich firem. K dispozici je Vam samo-
zfejmé i nadale servis spolecnosti HOLZMANN-Maschinen GmbH. V takovém pfFipadé uplatnéte Vase nezavazné poptav-
ky/reklamace s udaji dle bodu C) na nas zakaznicky servis nebo nam poslete vyplnény pfilozeny servisni formular-

Mail: service@holzmann-maschinen.at

FAX: +43 7289 71562 0
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GUARANTEE

21 GUARANTEE TERMS
(applicable from 11.02.2014)

Please consult our troubleshooting section for initial problem solving. Feel free to contact your HOLZMANN
reseller or us for Customer Support!

Warranty claims based on your sales contract with your HOLZMANN retailer, including your statutory rights,
shall not be affected by this guarantee declaration. HOLZMANN-MASCHINEN grants guarantee according to
following conditions:

A) The guarantee covers the correction of deficiencies to the tool/machine, at no charge, if it can be
verified adequately that the deficiencies were caused by a material or manufacturing fault.
B) The guarantee period lasts 12 months, and is reduced to 6 months for tools in commercial use. The

guarantee period begins from the time the new tool is purchased from the first end user. The start-

ing date is the date on the original delivery receipt, or the sales receipt in the case of pickup by the

customer.

O Please lodge your guarantee claims to your HOLZMANN reseller you acquired the claimed tool from
with following information:
>> Original Sales receipt and/or delivery receipt
>> Service form (see next page) filed, with a sufficient deficiency report
>> for spare part claims: a copy of the respective exploded drawing with the required spare parts
being marked clear and unmistakable.

D) The Guarantee handling procedure and place of fulfillment is determined according to HOLZMANNSs
sole discretion in accordance with the HOLZMANN retail partner. If there is no additional Service con-
tract made including on-site service, the place of fulfillment is principally the HOLZMANN Service
Center in Haslach, Austria.

E) Transport charges for sendings to and from our Service Center are not covered in this guarantee.
The Guarantee does not cover:

- Wear and tear parts like belts, provided tools etc., except to initial damage which has to be
claimed immediately after receipt and initial check of the machine.

- Defects in the tool caused by non-compliance with the operating instructions, improper assembly,
insufficient power supply, improper use, abnormal environmental conditions, inappropriate oper-
ating conditions, overload or insufficient servicing or maintenance.

- Damages being the causal effect of performed manipulations, changes, additions made to the
machine.

- Defects caused by using accessories, components or spare parts other than original HOLZMANN
spare parts.

- Slight deviations from the specified quality or slight appearance changes that do not affect func-
tionality or value of the tool.

- Defects resulting from a commercial use of tools that - based on their construction and power
output - are not designed and built to be used within the frame of industrial/commercial continu-

ous load.
F) Claims other than the right to correction of faults in the tool named in these guarantee conditions
are not covered by our guarantee.
G) This guarantee is voluntary. Therefore Services provided under guarantee do not lengthen or renew

the guarantee period for the tool or the replaced part.

SERVICE

After Guarantee and warranty expiration specialist repair shops can perform maintenance and repair jobs.
But we are still at your service as well with spare parts and/or machine service. Place your spare part / re-
pair service cost inquiry by filing the SERVICE form on the following page and send it:

via Mail to info@holzmann-maschinen.at

or via Fax to: +437248611166
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SERVISNI FORMULAR / SERVICEFO

Zaskrnéte prosim poZadované policko/ Bitte kreuzen Sie eine der untenstehenden an:

Poptavka na servis /
Poptavka na nahradni dil /
O Zarucni oprava /

Serviceanfrage
Ersatzteilanfrage
Garantieantrag

1. Udaje zakaznika (* povinné) / Daten Antragsteller (* sind Pflichtfelder)

*IJméno, prijmeni / Vorname, Nachname

*Ulice, ¢islo domu / StraBe, Hausnummer

*PSC, mésto / PLZ, Ort

*Stat / Staat

*(mobilni)telefon/ Telefon bzw. Mobiltel.
véetné kodu zemé

* E-Mail

Fax

2. Informace o stroji / Gerateinformationen

Sériové Cislo/Seriennummer:

*Typ stroje/Maschinentype:

2.1 Potrebné nahradni dily/ bendétigte Ersatzteile

Cislo dilu / Ersatzteilnummer | Popis dilu / Beschreibung

Pocet/Anzahl

2.2 Popis zavady / Problembeschreibung

Popiste prosim zavadu, zvlasté pak s diirazem na:

Co zavadu zapficinilo.? Jaka byla vase ¢innost pied vyskytem zavady?

Pii zavadé na elektrické ¢asti stroje: Nechal jste s1 zkontrolovat vase sifové napéti a
piipojeni stroje kvalifikovanym elektromechanikem?

Bitte fiihren Sie in der Fehlerbeschreibung unter anderem an:

Was hat den Defekt verursacht bzw. was war die letzte durchgefiihrte Tatigkeit, bevor ITh-
nen das Problem/der Defekt aufgefallen 1st?

Bei Elektrodefekten: Wurde die Stromzuleitung sowie die Maschine bereits von einem
Elektrofachmann gepriift?

3. Doplikové informace

NEUPLNE VYPLNENE FORMULARE NEMOHOU BYT ZPRACOVANY!

PRO ZARUCNI OPRAVY VZDY PRILOZTE KOPII PRODEINIHO DOKLADU, JINAK
ZARUKA NEBUDE UZNANA!

PRO NAHRADNI DILY PRILOZTE KOPI VYKRESU NAHRADNICH DIiLU S
VYZNACENYM DILEM NEBO JEHO FOTOGRAFIL

URYCHLI TO VYRIZENI VASI ZADOSTI A ZAMEZI ODESLANI CHYBNYCH DILU.

DEKUJEME ZA VASI SPOLUPRACI!

Bitte Beachten

UNVOLLSTANDIG AUSGEFULLTE FORMULARE KONNEN NICHT BEARBEITET
WERDEN!

GARANTIEANTRAGE KONNEN AUSSCHLIESSLICH UNTER BEILAGE DES
KAUFBELEGES/ABLIEFERBELEGES AKZEPTIERT WERDEN.

BEI ERSATZTEILBESTELLUNGEN LEGEN SIE DIESEM FORMULAR EINE KOPIE
DER BETREFFENDEN ERSATZTEILZEICHNUNG BEI! MARKIEREN SIE DARAUF
DIE BENOTIGTEN ERSATZTEILE. DIES ERLEICHTERT UNS DIE IDENTIFIZIE-
RUNG UND ERMOGLICHT SO EINE RASCHERE BEARBEITUNG.

VIELEN DANK!




Sledovani vyrobku

Nase vyrobky sledujeme i po dodani k za-
kaznikum.

Pro jejich dalsi zlepseni radi vyuzijeme va-
Se zkusenosti z provozu tohoto stroje.

+ Problémy, které pri provozu vznikly
+ Vadna funkce, ktera nastala pri urcitych
podminkach

» Zku$enosti, které mohou byt dileZité pro
ostatni uzivatele

+ Prosime vas o zaznamenani vyse uvede-
nych skutecnosti a jejich zaslani na nasi
adresu postou, faxem ¢i emailem:

Moje postfehy / My experiences:

Product experience form

We observe the quality of our delivered products
in the frame of a Quality Management policy.

Your opinion is essential for further product de-
velopment and product choice. Please let us
know about your:

- Impressions and suggestions for improve-
ment.

- experiences that may be useful for other us-
ers and for product design

- Experiences with malfunctions that occur in
specific operation modes

We would like to ask you to note down your ex-
periences and observations and send them to us
via FAX, E-Mail or by post:

Jméno:
Vyrobek:
Datum nakupu:
Prodejce:
Email:

Diky za Vasi spolupraci!

KONTAKTNI ADRESA / CONTACTS:
HOLZMANN MASCHINEN GmbH

4170 Haslach, Marktplatz 4 AUSTRIA
Fax 0043 7248 61116-6

info@holzmann-maschinen.at
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